

QUALITY DISTRIBUTION

TEST REPORT OF MEGA CLICK LAMINATE FLOORING

Resistance to Surface Wear	4,000 Cycles	15.000 Cycles
Resistance to Cigarette Burns	GB/T 18102-2000	No Visible Changes
Density	> 860 KG/M3	885 KG/M3
Swelling (12 hours soak in water)	< 18%	8.52%
Moisture Content	4%-6%	4.85%
Resistance to Acid	No visible changes	No Visible Changes
Resistance to Stains	GB/T18102-2000	No Visible Changes
Resistance to Impact	< 9mm	6.2mm
Resistance to Scratches	GB/T 18102-2000	No Visible Changes
Overlay Bond	> 1.0 Mpa	2.31 Mpa
Internal Bond	> 1.0 Mpa	1.19 Mpa
Systematin Resistance	GB/T 18102-2000	No Visible Changes
Reaction to Fire	GB/T18102-2000	No Visible Changes